

## 臺中榮總 兒科適用水劑藥品清單

藥品成份/商品名	成份含量	一般劑量
<b>Analgesics/Antipyretics (止痛退燒藥)</b>		
* Acetaminophen <u><b>Anti-phen® syrup</b></u> 安佳熱糖漿	24 mg/ml, 60ml/bot	Fever: 10-15 mg/kg/dose PO Q4H-Q6H, maximum 5 doses/day
Ibuprofen <u><b>Ibuprofen oral® susp</b></u> 依普芬口服懸液劑	20 mg/ml, 60 ml/bot	6 m/o-12 yrs: 0.25-0.5 ml/kg
<b>Epectorants (祛痰劑)</b>		
Glyceril guaiacolate <u><b>Guaphen® Syrup 120mL</b></u> 咳酚糖漿	20 mg/ml, 120 ml/bot	一天4~6次，每次間隔至少4小時。 成人及12歲以上：10毫升 6歲以上未滿12歲：5毫升 3歲以上未滿6歲：2.5毫升 3歲以下：請洽醫師診治
<b>Mucolytic Drugs (黏液溶解劑)</b>		
* Bromhexine <u><b>Bisolvon® solution</b></u> 氣舒痰液	2 mg/ml, 50 ml/bot	<i>Infant</i> : 0.5ml TID 5 yrs : 1ml TID 5-10 yrs: 2 ml TID
<b>Antitussives (鎮咳劑)</b>		
Butamirate citrate <u><b>Sutussi® liquid</b></u> 停咳喜液	0.8 mg/mL, 120 mL/bot	Adults : 20-25 mg QID ≥ 12 years : 15-22 mg QID 6-12 years : 6-15 mg (7.5-15 ml) QID 3-6 years : 5-6 mg (7.5 ml) QID 1-3 years : 3 mg (3.75 mL) QID 2 month-1 years : 2 mg (2.5 ml) QID
<b>Antihistamines (抗組織胺藥)</b>		
* Cetirizine HCl <u><b>Cetirizine® Sol'n</b></u> 勝克敏液	1 mg/ml, 60 ml/bot	3-6 y/o: 5 ml/day QD~BID >6 y/o: 10 ml QD
* Cyproheptadine HCl <u><b>Cyproh® syrup</b></u> 喜普液	0.4 mg /ml, 60 ml/bot	2-6 yrs: 5 ml TID 6-14yrs : 10 ml TID
Ketotifen <u><b>Athmin® syrup</b></u> 喘敏糖漿	0.2 mg/ml, 60ml/bot	0.5-2 mg BID
<b>Autonomic-β-Adrenergic Agonists</b>		
* Procaterol <u><b>Meptin® Liquid</b></u> 滅喘淨液	5 mcg/ml, 60 ml/bot	< 6 y/o: 10-15 mcg QD > 6 y/o: 25 mcg QD-BID

藥品成份/商品名	成份含量	一般劑量
<b>Respir. Smooth Muscle Relax. (呼吸系統平滑肌鬆弛劑)</b>		
* Theophylline <b><u>Centertheo® liquid</u></b> 適優喘液	5.34 mg/ml, 60 ml/bot	6-12 yrs: 125-250 mg Q6H (3 ml/kg/day Q8-6H or 1 ml/kg/dose)
<b>Misc. Respiratory Tract Agents (其他呼吸道治療劑)</b>		
Chlorpheniramine + Methylephedrine + guaiaicol <b><u>Secorine® syrup</u></b> 息咳寧糖漿	Each ml: Chlorpheniramine 0.1mg + Methylephedrine 1mg + guaiacol glycolate 5 mg. 120mL/bot	Adult : 20 mL 3~4 times a day. 9-12 yrs: 10 mL 3~4 times a day. 6-9 yrs: 6.7 mL 3~4 times a day.
<b>Antibacterials (抗生素)</b>		
* Amoxicillin+Potassium clavulanate <b><u>Curam® oral syrup</u></b> 諾快寧口服懸液用粉	Each 5ml: Amoxicillin 250 mg + Potassium clavulanate 62.5mg 60 ml/bot	<ul style="list-style-type: none"> <li>● 2-12 yrs: 30~60mg/kg/day Q8H &lt; 2 yrs: 30~40mg/kg/day Q8H (Amoxicillin dose)</li> <li>● 須先加水至瓶身凹陷標記處，並充分振搖溶解，每次使用前也需搖勻。</li> <li>● 稀釋後需冷藏，安定性為7天。</li> </ul>
* Azithromycin <b><u>Zithromax® susp</u></b> 日舒懸液用粉	200 mg/5 ml, 15 ml/bot	<ul style="list-style-type: none"> <li>● &lt;15 kg: 10 mg/kg for 3 days 15-25 kg: 200mg (5ml)/QD for 3day</li> <li>● 須先加9ml水，稀釋後為15ml，並充分振搖溶解，每次使用前也需搖勻。</li> <li>● 稀釋後室溫安定性為7天。</li> </ul>
Cephalexin <b><u>Ulexin® susp 60mL</u></b> 優力黴素口服懸液	25mg/mL, 1.5gm/60mL/bot	<ul style="list-style-type: none"> <li>● Mild to moderate infection: 25-50 mg/kg/day Q6-12H; MAX daily dose: 2000 mg/day.</li> <li>● Severe infection (eg, bone and joint infections): 75-100 mg/kg/day Q6-8H; MAX daily dose: 4000 mg/day.</li> </ul>
<b>Antifungals(抗黴菌)</b>		
* Nystatin <b><u>Mycostatin® susp</u></b> 滅菌靈懸液用粉劑	100,000 U/ml, 24 ml/bot	<ul style="list-style-type: none"> <li>● 1 ml QID (需要時可增加劑量)</li> <li>● 須先加23ml水稀釋，並充分振搖溶解，每次使用前也需搖勻。</li> <li>● 稀釋後室溫安定性為7天。</li> </ul>
<b>Antivirals (抗病毒)</b>		
Lamivudine <b><u>3TC® oraL soln</u></b> <b>(CDC提供)</b> 速汰滋內服液劑	10 mg/mL, 240 mL/bot	給藥劑量請參考藥品手冊內容
Nevirapine <b><u>Viramune® oraL susp</u></b> <b>(CDC提供)</b> 衛滋內服懸液	10 mg/mL, 240 mL/bot	給藥劑量請參考藥品手冊內容

藥品成份/商品名	成份含量	一般劑量
* Oseltamivir <u><b>Oseltamivir Phosphate for Oral Suspension</b></u> (CDC提供) 速剋流口服懸液用粉劑	360mg/60mL/BOT (6mg/mL)	<ul style="list-style-type: none"> <li>● 須先加入55毫升的水，蓋緊後搖晃15秒至均勻狀態，每次使用前也需搖勻。</li> <li>● 稀釋後冷藏安定性為17天，室溫安定性為10天。</li> <li>● 給藥劑量請參考藥品手冊內容</li> </ul>
Zidovudine <u><b>Retrovir® syrup</b></u> (CDC提供) 立妥威溶液劑	50mg/5mL, 240mL/bot	給藥劑量請參考藥品手冊內容
<b>Anticonvulsants (抗痙攣劑)</b>		
Cannabidiol <u><b>Epidyolex® soln</b></u> <u><b>100mg/mL</b></u>  <u><b>CBD® oraL soln</b></u> <u><b>100mg/mL</b></u>	100 mg/mL, 100mL/bot	<ul style="list-style-type: none"> <li>● Dravet syndrome (DS) or Lennox-Gastaut syndrome (LGS) : Initial: 2.5 mg/kg BID, maintenance: 5 mg/kg BID, MAX: 20 mg/kg/day.</li> <li>● Tuberous sclerosis complex (TSC): Initial: 2.5 mg/kg BID, maintenance: 12.5 mg/kg BID, MAX: 25 mg/kg/day.</li> </ul>
* Levetiracetam <u><b>Keppra® oral solution</b></u> 優閒內服液劑	100 mg/ml, 300 ml/bottle	4-15 years: 10 mg/kg/dose BID, may increase every 2 weeks by 10 mg/kg/dose to a maximum of 30 mg/kg/dose BID.
* Oxcarbazepine <u><b>Trileptal® susp</b></u> 除癲達口服懸浮液	60 mg/ml, 100 ml/bot	4-16 yrs: 起始劑量: 8-10 mg/kg/day分2次 服用
* Perampanel <u><b>Fycompa® oraL susp</b></u> 癲控達口服懸液劑	0.5mg/mL, 340mL/ bot	劑量範圍： 1 mg/day (2 mL/day) 至 12 mg/day (24 mL/day) 詳情請參考藥品手冊內容
* Valproate Sod. <u><b>Depakine® solution</b></u> 帝拔癲液	200 mg/ml, 40 ml/bot	20-30 mg/kg/day, BID - TID
<b>Misc. Anxiolytic, Sedatives, Hypnotics (其它鎮靜安眠劑)</b>		
Chloral hydrate 10% <u><b>Clodrin oraL soln 10%</b></u> <u><b>30mL</b></u> 可律靜內服液劑	100 mg/mL	<b>Sedation, procedural :</b> 25-100 mg/kg/dose , may repeat after 30 minutes with 25-50 mg/kg/dose. Maximum dose: 1,000 mg/dose; Maximum total dose: 100 mg/kg/procedure or 2,000 mg/procedure.
<b>Antipsychotics(精神治療劑)</b>		
* Risperidone <u><b>Seridol® oraL soln 0.1%</b></u> <u><b>30mL</b></u> 賽力多內服液劑	1 mg/mL, 30 mL/bot	給藥劑量請參考藥品手冊內容

藥品成份/商品名	成份含量	一般劑量
<b>GI Prokinetic Drugs (腸胃蠕動劑)</b>		
* Domperidone <u>Wempty® susp</u> 胃利空懸液劑	1 mg/ml, 60 ml/bot	0.25-0.5 ml/kg/dose TID-QID, before meal
<b>Cathartics &amp; Laxatives(瀉劑及緩瀉劑)</b>		
Lactulose syrup <u>Duphalac® syrup 300mL</u> 杜化液	667mg/ml , 300ML	Constipation: Children 5-10 yrs: 10ml BID Children < 5 yrs: 5ml BID Infant: 2.5ml BID
<b>Cariotonic Drugs (強心劑)</b>		
* Digoxin <u>Cardiacin® elixir</u> 地高新醃劑	50 mcg/ml, 60 ml/bot	10-20 mcg/kg/day
<b>Diuretics(利尿劑)</b>		
* Furosemide <u>Fumide® oral solution</u> 福滿內服液劑	10 mg/ml, 120 ml/bot	<ul style="list-style-type: none"> <li>● 早產新生兒(&lt;29 週): 1-2 mg/kg/dose Q24H</li> <li>● 早產新生兒(&gt;29 週): 1-2 mg/kg/dose Q12- 24H</li> <li>● 新生兒: 1-3 mg/kg Q8H(需要時)</li> <li>● 嬰兒及小孩:起始劑量: 2 mg/kg/dose, 1-2 mg/kg/dose Q6-8H , MAX: 6mg/kg/dose</li> </ul>
<b>Hormones &amp; Synthetic substitutes- Adrenals(腎上腺素)</b>		
* Prednisolone <u>Kidsolone® oral susp</u> 必爾生口服液	1 mg/ml, 60 ml/bot	遵照醫囑
<b>Immunosuppressive Agents</b>		
* Cyclosporin <u>Sandimmun® sol'n</u> 新體睦口服溶液	100mg/ml, 50 ml/Bot	依各疾病適量投與，必要時依血中濃度調整劑量
<b>Iron Preparations (鐵製劑)</b>		
Ferric hydroxide polymaltose <u>Ferrum Hausmann®</u> 富鐵好滴劑	50 mg iron /ml (1drop = 2.5 mg iron) 30 ml/bot	<i>Infants:</i> Begin with 6 drops daily and gradually increase to 20 drops daily <i>Children:</i> 20 drops 1-2 times daily
<b>Replacement Preparations (取代用藥)</b>		
Potassium Gluconate <u>K-Glu® oral solution</u> <u>15mL</u> 鉀補口服液	鉀20 mEq /15mL/bot	<i>Neonatal:</i> 1 to 5 mEq/kg/day in divided doses; max single dose 2 mEq/kg. <i>Infants, Children, and Adolescents:</i> 2 to 5 mEq/kg/day in divided doses; max single dose 2 mEq/kg or 20 mEq.

藥品成份/商品名	成份含量	一般劑量
Sodium Phosphate Dibasic Heptahydrate + Phosphoric Acid <u><a href="#">Phosphate oral solution</a></u> <u><a href="#">20mL</a></u> 含磷口服液20毫升	磷30 mg/mL, 20mL/bot	2-3mL/kg/day(2-3mmol/kg/day)
<u><a href="#">Misc. Therapeutic Agent(未分類治療劑)</a></u>		
Diazoxide <u><a href="#">Proglycem® oral susp</a></u>	50 mg/mL, 30 mL/bot	給藥劑量請參考藥品手冊內容

- \*有此星號標示之水劑為本院另有口服錠劑或膠囊劑型，因此對於較小的幼兒病患，請醫師們儘量開立水劑藥品。
- 滑鼠點選藥理分類標題及藥品名稱即可超連結藥品手冊查詢系統。

藥學部 2024-03更新